Massey Ferguson MF7490 TRACTOR (DYNA VT DYNA STEP TIER 3) Parts Catalogue Manual

of 24 /24
Massey Ferguson 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111 Engine & Equipment Page010-0000

Embed Size (px)

Transcript of Massey Ferguson MF7490 TRACTOR (DYNA VT DYNA STEP TIER 3) Parts Catalogue Manual

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Engine & Equipment Page010-0000

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WA06-040-E

    716

    16

    15

    19

    65

    3218

    18

    302917

    17

    4

    333 20 8

    21

    22 2623

    2524

    28 1427

    21

    1131

    12 10 913

    Ref WA061040-1 Page 010-0005

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Engine & Equipment Page010-0005Item Part Number Qty Description Comments1 V834861613 1 Engine [C]

    V864861613X 1 Short Engine [C,G]V834876133 1 Engine 66 CTA-4V

    V864876133X 1 Short Engine [G]2 3823621M95 1 Startermotor [A,B]3 4292573M1 1 Cowl From Serial or Engine Number S2810734 3786092M1 1 Nut M105 3781101M2 1 Support Up to Serial or Engine Number 10-JAN-20076 3781102M6 1 Cowl Up to Serial or Engine Number 10-JAN-20077 339124X1 2 Hex Cap Screw M8 X 16

    Up to Serial or Engine Number 10-JAN-20078 3788193M1 1 Label9 4282010M1 1 Belt Length 1445 MM10 4281537M1 1 Fan11 3011339X1 6 Stud Up to Serial or Engine Number U313017

    M10 X 221442072X1 6 Stud From Serial or Engine Number U313018

    M10 X 2012 1441932X1 6 Nut Metric Up to Serial or Engine Number 10-JAN-2007

    339402X1 6 Nut M10From Serial or Engine Number 11-JAN-2007Up to Serial or Engine Number V279006

    3000121X1 6 Locknut From Serial or Engine Number V279007M10

    13 4281538M1 1 Clutch14 4276866M4 1 Support15 4285723M3 1 Cowl Up to Serial or Engine Number S28107216 339402X1 6 Nut M1017 339228X1 1 Hex Cap Screw18 390972X1 1 Flat Washer19 4285755M1 1 Cowl Up to Serial or Engine Number S28107220 4284804M4 1 Cowl21 4272811M4 1 Harness22 4286796M3 1 Cowl [E]

    4287002M3 1 Cowl4286963M3 1 Cowl [D]

    23 3009695X1 1 Nut M1224 339124X1 2 Hex Cap Screw M8 X 1625 390972X1 2 Flat Washer26 3787366M1 1 Gasket Length 450 MM

    3782183M1 1 Gasket [D]Length 530 MM

    27 391038X1 2 Flat Washer28 339030X1 2 Nut M629 3786093M1 1 Protection.30 3788193M1 1 Label31 385362X1 6 Flat Washer Diameter 10-20 X 3

    From Serial or Engine Number 11-JAN-200732 4292572M2 1 Cowl From Serial or Engine Number S28107333 339402X1 3 Nut M10

    FOOTNOTE [A] NOT DETAILLEDFOOTNOTE [B] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PARTFOOTNOTE [C] JAPAN ONLYFOOTNOTE [D] WITH FRONT LINKAGE & 2 HYDRAULIC COUPLINGFOOTNOTE [E] WITH FRONT LINKAGE & 4 HYDRAULIC COUPLINGFOOTNOTE [G] NOT ILLUSTRATED

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WA10-015-B

    3

    3

    1

    4

    5

    2

    2

    Ref WA101015-1 Page 010-0010

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Alternator & Bracket Page010-0010Item Part Number Qty Description Comments1 4281018M4 1 Support2 4282164M1 2 Spacer Diameter 10,3-15X183 3009503X1 2 Hex Cap Screw M10 X 904 4281877M93 1 Alternator 120 AMP

    4281878M93 1 Alternator 150 AMP5 3907769M91 1 Pulley (4)

    120 AMP3907768M91 1 Pulley (4)

    150 AMP

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WA10-026-A

    3

    3

    1

    4

    5

    2

    2

    Ref WA101026-1 Page 010-0015

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Alternator & Bracket - With 175 Amp Alternator Page010-0015Item Part Number Qty Description Comments1 4281018M4 1 Support2 4282164M1 2 Spacer Diameter 10,3-15X183 3009503X1 2 Hex Cap Screw M10 X 904 4287015M2 1 Alternator 175 AMP5 4287017M1 1 Pulley

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WC51-004-A

    2

    1

    3

    Ref WC511004-1 Page 010-0020

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Starter Page010-0020Item Part Number Qty Description Comments1 3823621M95 1 Startermotor [A]2 3904366M91 1 Kit, Solenoid Up to Serial or Engine Number T0290323 3905503M92 1 Kit, Solenoid From Serial or Engine Number T029033

    FOOTNOTE [A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WH01-014-A

    31 151133

    33

    33

    35 3627

    27

    121

    1

    1

    1

    13 9534 7

    7

    20 21 22 8

    623

    1718

    18

    32

    162 41

    1914 10

    433940

    4 30

    24 29

    2925 283

    4746 44 42

    48 4537

    38 26

    Ref WH011014-1 Page 010-0025

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Cylinder Block Page010-0025Item Part Number Qty Description Comments1 V836866110 1 Cylinder-Block Up to Serial or Engine Number T13069

    V837070103 1 Cylinder-Block From Serial or Engine Number T130702 V836866069 1 Bearing Bush (1)

    V836866036 X Bearing Bush Thickness + 0.40 MM3 V529903180 14 Hex Cap Screw (1)4 V836214478 24 Guide Sleeve (1)5 V640016018 1 Plug (1)6 V640016040 2 Plug (1)7 V836852460 2 Bearing Bush (1)8 V836852459 1 Bearing Bush (1)9 V836852461 1 Bearing Bush (1)10 V836666910 1 Pipe11 V836666990 6 Liner Up to Serial or Engine Number T13336

    V836673191 6 Liner From Serial or Engine Number T13337V836647933 X Liner Thickness 9.08 MMV836647934 X Liner Thickness 9.13 MMV836647935 X Liner Thickness 9.23MM

    12 V836647502 12 O Ring (11)13 V836647503 6 O Ring (11)14 V640016016 4 Plug15 V836852744 1 Plug16 V837069057 1 Plug17 V640325110 4 Plug18 V615871014 5 Sealing Washer19 VKH7070 1 O Ring20 V528801380 6 Hex Cap Screw M8 X 2021 V836847994 1 Flange22 V836322852 1 Gasket23 V836119837 1 Union24 V837070021 6 Pipe25 V836338601 6 Pressure Valve26 V590253388 6 Screw 5.1 X 1427 V528801362 5 Hex Cap Screw M8 X 1628 V837070147 1 Retaining Plate29 V837074327 6 Rubber Bush30 V837069056 3 Screw31 V640325018 1 Plug32 V836664377 1 Cock33 V615881824 3 Sealing Washer34 V640025010 1 Plug35 V836866957 1 Cover36 V836866958 1 Gasket37 V500150642 5 Washer38 V581804182 5 Hex Socket Screw M6 X 1639 V615881216 1 Sealing Washer40 V640045112 1 Plug41 V500050842 1 Washer42 V529801102 8 Hex Cap Screw M6 X 2543 V837070197 2 Screw44 V837070285 1 Cover45 V837070286 1 Cover46 V836867635 1 Engine Carrier Left Hand

    V836867636 1 Engine Carrier Right Hand47 V529902680 4 Hex Cap Screw M14 X 6548 V529902720 4 Hex Cap Screw M14 X 85

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WH20-011-B

    249

    49

    4541

    43 1 1844 1942 46

    47

    4 25748 24

    83

    3

    3

    910

    511

    15

    16 3212 13

    13

    3029

    2839 20 272631

    1436

    38

    37

    34 3533

    22

    23 617 40

    21

    Ref WH201011-1 Page 010-0030

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Timing Gear Housing Page010-0030Item Part Number Qty Description Comments1 V837070025 1 Timing Gear Case2 V640016016 1 Plug3 V528801400 16 Hex Cap Screw M8 X 254 V529801470 1 Hex Cap Screw M8 X 605 V598359850 2 Pin6 V837069070 1 Washer7 V836766127 1 Shaft8 V837070034 1 Gear9 V836139039 1 Bush (8)10 V836129845 1 Flange11 V529801910 1 Hex Cap Screw (10)

    M10 X 8012 V529902720 1 Hex Cap Screw M14 X 8513 V836120989 2 Washer14 V837070026 1 Timinggear Cover15 V528801062 1 Hex Cap Screw M6 X 1616 V614601718 1 O Ring17 V836673387 1 Oil Seal18 V836017927 1 Plug19 V614603540 1 O Ring20 V598359860 2 Pin21 V529801540 4 Hex Cap Screw M8 X 9522 V529801440 9 Hex Cap Screw M8 X 4523 V836129782 1 Cover

    V835328899 X Chock Thickness 3,00 MM24 V500951200 1 Spring Washer25 V528902200 1 Hex Cap Screw M12 X 25 H

    Up to Serial or Engine NumberV581705420 1 Hex Socket Screw M12 X 25 CHC

    From Serial or Engine Number26 V837070095 1 Double Gear27 V610073040 2 Ball Bearing (26)28 V617330052 1 Circlip (26)29 V614601324 1 O Ring (26)30 V837069069 1 Shaft (26)31 V837070111 1 Double Gear (26)32 V614601924 1 O Ring (26)33 V581705130 1 Hex Socket Screw M10 X 8034 V500951000 1 Spring Washer35 V836667411 1 Tensioner Up to Serial or Engine Number V2263

    V837073101 1 Tensioner From Serial or Engine Number V226436 V836867681 1 Retaining Plate Up to Serial or Engine Number V2263

    V836873333 1 Retaining Plate From Serial or Engine Number V226437 V595954600 1 Pin38 V581804650 3 Hex Socket Screw M8 X 4039 V529801550 1 Hex Cap Screw M8 X 10040 V504601400 1 Nut M1441 V837073330 1 Idler Gear From Serial or Engine Number T1333742 V581804602 1 Hex Socket Screw (41)

    From Serial or Engine Number T13337M8 X 20

    43 V837070034 1 Gear (41)44 V836139039 1 Bush (43)45 V836766127 1 Shaft (41)46 V836129845 1 Flange (41)47 V529801910 1 Hex Cap Screw (41)

    M10 X 8048 V529902720 1 Hex Cap Screw (41)

    M14 X 8549 V836662735 1 Sealing Compound

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WH02-014-B

    6224

    53

    12117

    9

    110

    8

    2

    13

    1415

    16

    19

    18

    1721 20

    Ref WH021014-1 Page 010-0035

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Crankshaft, Pistons & Connecting Rods Page010-0035Item Part Number Qty Description Comments1 V837070040 1 Crankshaft Up to Serial or Engine Number T13069

    V837070199 1 Crankshaft From Serial or Engine Number T130702 V603345110 1 Key3 V837070192 6 Piston Up to Serial or Engine Number T26139

    V837073228 6 Piston From Serial or Engine Number U1349Up to Serial or Engine Number X07642

    V837074081 6 Piston From Serial or Engine Number X076434 6 Piston Pin (3)

    Not serviced,order REF. 35 12 Circlip (3)

    Not serviced,order REF. 36 V836640078 6 Kit, Piston Ring (3)

    Up to Serial or Engine Number X07642V837079460 6 Kit, Piston Ring (3)

    From Serial or Engine Number X076437 V836840928 1 Kit, Conrod

    V836666430 6 Conrod 1935-1954g FV836666431 X Conrod 1955-1974g VV836666432 X Conrod 1975-1994g XV836666433 X Conrod 1995-2014g YV836666434 X Conrod 2015-2034g WV836666435 X Conrod 2035-2054g ZV836666436 X Conrod 2055-2074g G

    8 V836864141 12 Screw Special (7)TORX E18

    9 V836110646 6 Bearing Bush (7)10 V836110552 6 Conrod Bearing STANDARD

    Diameter 67,981MM68,000MM

    V836112762 X Conrod Bearing Diameter 67,731MM67,750MM

    V836112763 X Conrod Bearing Diameter 67,481MM67,500MM

    V836112765 X Conrod Bearing Diameter 66,981MM67,000MM

    V836112767 X Conrod Bearing Diameter 66,481MM66,50MM

    11 V836655514 7 Main Bearing Up to Serial or Engine Number T13069STANDARDDiameter 84,985 MM85,020MM

    V836655536 X Main Bearing Up to Serial or Engine Number T13069Diameter 84,735MM84,770MM

    V836655537 X Main Bearing Up to Serial or Engine Number T13069Diameter 84,485MM84,520MM

    V836655538 X Main Bearing Up to Serial or Engine Number T13069Diameter 83,985MM84,020MM

    V836655539 X Main Bearing Up to Serial or Engine Number T13069Diameter 83,485MM83,520MM

    V836840944 7 Main Bearing From Serial or Engine Number T13070V836840978 X Main Bearing From Serial or Engine Number T13070

    Diameter 89,735 MM89,770 MM

    V836840979 X Main Bearing From Serial or Engine Number T13070Diameter 89,485 MM89,520 MM

    V836840980 X Main Bearing From Serial or Engine Number T13070Diameter 88,985 MM89,020 MM

    V836840981 X Main Bearing From Serial or Engine Number T13070Diameter 88,485 MM88,520 MM

    12 V836119459 2 Thrust Washer Up to Serial or Engine Number T13069STANDARD

    V836120332 X Thrust Washer Up to Serial or Engine Number T13069Thickness 0,1MM

    V836120333 X Thrust Washer Up to Serial or Engine Number T13069Thickness 0,2MM

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Crankshaft, Pistons & Connecting Rods Page010-0035Item Part Number Qty Description Comments12 V836840945 2 Thrust Washer From Serial or Engine Number T1307012 V836840982 X Thrust Washer From Serial or Engine Number T13070

    Thickness 0,10 MM12 V836840983 X Thrust Washer From Serial or Engine Number T13070

    Thickness 0,20 MM13 V836119550 1 Gear,Crankshaft14 V836667096 1 Gear,Crankshaft15 V836129781 1 Ring16 V836322586 1 Hub Up to Serial or Engine Number T210416 V837070460 1 Hub From Serial or Engine Number T210517 V836840867 1 Damper Up to Serial or Engine Number T1333617 V836340689 1 Damper From Serial or Engine Number T1333718 V836847641 1 Nut19 V581804620 3 Hex Socket Screw M8 X 2520 V836867660 1 Pulley21 V581804670 6 Hex Socket Screw M8 X 5022 V836879152 1 Main Bearing From Serial or Engine Number ......

    Diameter 89,985 MM90,020 MM

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WH22-004-A

    13

    1126 10

    4 981

    1

    72 63 12

    5 192021

    22

    2314

    2416

    15

    17

    18

    25

    Ref WH221004-1 Page 010-0040

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Valve Mechanism And Camshaft Page010-0040Item Part Number Qty Description Comments1 V837069016 2 Rocker Shaft Ass2 V837069011 6 Rocker Arm [A]

    (1)3 V837069023 6 Adjusting Screw (2)4 V512861000 6 Nut (2)5 V837069020 4 Plug (1)6 V837069013 6 Rocker Arm [B]

    (1)7 V837069023 6 Adjusting Screw (6)8 V512861000 6 Nut (6)9 V837069019 4 Spring (1)10 V837069015 2 Shaft (1)11 V837069018 2 Bracket (1)12 V837069017 4 Bracket (1)13 V529801920 2 Hex Cap Screw M10 X 8514 V837070119 12 Pushrod15 V836014264 12 Tappet16 V837070148 1 Camshaft17 V603305760 1 Key18 V837070030 1 Gear,Camshaft19 V837073089 12 Guide20 V837064910 48 Cotter21 V837069004 24 Spring Seat22 V837069005 24 Spring23 V837069002 12 Exhaust Valve24 V837069003 12 Inlet Valve25 V837069085 1 Nut26 V836655406 4 Nut

    FOOTNOTE [A] FOR VALVE INLETFOOTNOTE [B] FOR VALVE EXHAUST

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WH03-014-B

    2312

    14 2818 27

    1720 16

    16

    19 111

    1

    1

    2510

    10

    26821 9

    722

    62

    2415

    13

    295

    34

    Ref WH031014-1 Page 010-0045

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Cylinder Head Page010-0045Item Part Number Qty Description Comments1 V837069001 2 Cylinder Head Up to Serial or Engine Number S 2015

    V837070365 2 Cylinder Head From Serial or Engine Number S 2016Up to Serial or Engine Number T13336

    2 Cylinder Head From Serial or Engine Number T13337Not serviced,order Ref. 29

    2 V837073174 24 Valve Guide (1)3 V837064907 12 Valve Seat [B]

    (1)4 V837064908 12 Valve Seat [A]

    (1)5 V836647942 4 Plug (1)6 V837073165 24 Gasket (1)

    Up to Serial or Engine Number T13336V837073165 24 Gasket From Serial or Engine Number T13337

    7 V528801830 4 Hex Cap Screw M10 X 408 V836855348 1 Joint Piece9 V836867752 1 Gasket10 V640016045 2 Plug Up to Serial or Engine Number T13336

    V640016045 2 Plug (1)From Serial or Engine Number T13337

    11 V546801900 4 Stud M10 X 7512 V836855350 1 Cover13 V837070290 2 Head Gasket14 V836867753 1 Gasket15 V836119643 1 Male Coupler16 V615881822 2 Sealing Washer17 V836119837 1 Union18 V836640752 1 Eye19 V837067791 2 Extension M12/M1620 V836655406 4 Nut21 V836859110 7 Nut22 V836859109 7 Stud23 V528801800 2 Hex Cap Screw M10 X 2524 V615881420 1 Sealing Washer Up to Serial or Engine Number T13336

    V615881418 1 Sealing Washer From Serial or Engine Number T1333725 V581804602 1 Hex Socket Screw Up to Serial or Engine Number T13336

    M8 X 20V528801360 1 Hex Cap Screw From Serial or Engine Number T13337

    M8 X 1626 V836747849 1 Support27 V836867567 1 Extension M12/M1628 V837069025 27 Stud29 V837073233 2 Cylinder Head From Serial or Engine Number T13337

    FOOTNOTE [A] FOR VALVE INLETFOOTNOTE [B] FOR VALVE EXHAUST

  • Thank you very much for your reading. Please Click Here. Then Get COMPLETE MANUAL. NO WAITING

    NOTE: If there is no response to click on the link above, please download the PDF document first and then click on it.

    https://www.aservicemanualpdf.com/downloads/massey-ferguson-mf7490-tractor-dyna-vt-dyna-step-tier-3-parts-catalogue-manual

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WH23-013-B

    19 201825

    101112

    9 13242614

    15

    8

    2

    2

    4

    4

    4

    1

    21 2722

    323 17

    165

    6 7

    28

    Ref WH231013-1 Page 010-0050

  • Massey Ferguson7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 3906111 3906111Cylinder Head Cover Page010-0050Item Part Number Qty Description Comments1 V540801780 4 Screw M10 X 202 V614901030 8 O Ring3 V837069022 1 Valve Cover4 V837067881 4 Gasket5 V581804630 6 Hex Socket Screw M8 X 306 V500950800 6 Spring Washer7 V837069021 2 Housing Up to Serial or Engine Number W145348 V540801910 4 Screw M10 X 809 V837070452 1 Valve Cover10 V519600602 1 Nut (9)

    M611 V836667508 1 Sealing Washer (9)12 V837070442 1 Breather (9)13 V836667459 1 Gasket (9)14 V837070443 1 Breather (9)15 V528801172 1 Hex Cap Screw (9)

    M6 X 6016 V581804602 4 Hex Socket Screw M8 X 20

    Up to Serial or Engine Number W1453417 V500150842 4 Washer Up to Serial or Engine Number W1453418 V835329746 1 Cable Tie Up to Serial or Engine Number T1333619 V837070343 1 Spring20 V837070346 1 Rubber Hose Length 1150 MM21 V837069026 1 Bracket Up to Serial or Engine Number T2613922 V836859110 4 Nut23 V500951200 4 Spring Washer24 V602078532 1 Clamp From Serial or Engine Number T1333725 V528801192 1 Hex Cap Screw Up to Serial or Engine Number

    M6 X 7026 V510600602 1 Nut Up to Serial or Engine Number

    M627 V837073227 4 Band From Serial or Engine Number U134928 V837073888 2 Housing From Serial or Engine Number W14535

  • MF 7490 TRACTOR ( DYNA VT DYNA STEP / TIER 3 ) - 39061111-WH11-012-A

    36 34

    34

    121335

    35

    14

    11

    11

    39

    39

    2928 30

    25 3121

    21

    103222

    16

    27 242623

    3318 19 20

    237

    37

    1

    7

    6

    17

    4 153 3889

    5

    Ref WH111012-1 Page 010-0055